\

M

114



Item Number

O 0 39 N N B~ W N =

W N NN NN NN NN N == = = e e
S O 0 O W A W N = ©O O VW o N M W N O

Part Number

CAC-1080
D20151
CAC-1121
038738-00
SSG-3105
SSP-7821-1
AC-0125
D21060
Z-A07456
SSP-6021
1000002013
SUDL-9-1
A17326
D26615
N055549
Z-D27212
D27254
N008792
A19513
1000001958
D20114
D21429
A19712
AC-0047
000000-00
SSP-7811
SSP-7813

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for C5101 Type?2

Description

TRAY TOOL

SHROUD REAR NS PC TO
BRACKET SHROUD

NUT

ORING 306/2961D 073/
NUT .563-18 UNF HEX
TUBE OUTLET .3750D A
SHROUD FRONT NS PC G
GAUGE

BUSHING REDUCER 1/8-
PRESSURE SWITCH
SCREW #8-32X.375/.34
COVER PRESSURE SWITC
CORD POWER ST 14GA 1
NIPPLE

GAUGE 200PSI .125NPT
REGULATOR 4PORT P2 L
REGULATOR RPR KIT
BODY QC .250 IND .25
NIPPLE

VALVE SAFETY 175 .25
BUSHING REDUCER .375
VALVE CHECK 1/2NPT X
GUARD FAN

No Longer Available

ASSY NUT SLEEVE 1/4
ASSY NUT SLEEVE 3/8

Page 1

Qty Required

e T e T e T T T e T S e S e S S = N T S e S e S S e S e T T S I = S =


http://www.dewaltservicenet.com

Item Number

31
32
33
34
35
37
38
39
40
41
43
44
51
55
56
57
58
59
101
102
103
104
105
106
107
108
109

Part Number

SSF-953-ZN
ACG-19
SSF-3156
91895680
ACG-18
D23067
D23574

SSF-8080-ZN

NO008801
1000003082
NO008806
000000-00
N286039
SST-5314-1
000000-00
5140118-36
SSF-981
SSF-928
000000-00
Z-AC-0140
SSF-615
AC-0108
SSF-586
K-0650
KK-4835
SSG-8156
Z-AC-0032

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for C5101 Type?2

Description

SCREW #10X.625 HHW S
ISOLATOR 3 POINT MOU
SCREW #10-9X.500 THD
SCREW .250-20X.750 H
CUP SADDLE MOUNT
WHEEL PNEUMATIC 10IN
BOLT .375-16X3.40 UN
NUT .375-16 UNC-2B H
LABEL WARNING TRI-LI
LABEL,WARNING

LABEL HOT SURFACE TR
No Longer Available
DRAIN VALVE

BUMPER RECESS RUBBER
No Longer Available

GRIP .875 DIA

SCREW .250-14X.500 H
SCREW .313-18X.875 H

No Longer Available

ASSY ECCENTRIC BEARI
SCREW .250-20X1.25 U
FAN 5.75 DIA

SCREW .250-20X.750 U
KIT COMP RING REPLAC
KIT CONNECTING ROD L
ORING 2.759/2.7191D
ASSY VALVE PLATE

Page 2

Qty Required

T S S e S T T e e N N T = T N T S T . T == \® I NG T NG N NG R NG T NG B O I NS


http://www.dewaltservicenet.com

Item Number

110
111
112
113
114
116
119
121
856

Part Number

ACG-45
AC-0037
SSF-589
SSF-927
KK-4981
DAC-143
SSF-3158-1
D28993
D30144

COPYRIGHT®© 2005. All Rights Reserved.

Parts list, pricing, and availability subject to change. Please visit www.dewaltservigenet.conr for current parts information.

PartsList for C5101 Type?2

Description

ORING P/L HEAD

HEAD 3/8 OUTLET FRON
STUD 1/4-20X 1.12
SCREW .250-20X1.125
KIT MUFFLER FILTER
FILTER INTAKE

SCREW #10-24X.750 TH
SHIM .020 THICK PERM
KIT CAPACITOR

Page 3

Qty Required

— = e e = NN =


http://www.dewaltservicenet.com

